TEST REPORT
No. : XMIN2009009267CM

Date: Sep 29, 2020

Page: 1of 3

CUSTOMER MAME: KUNSHAN YUHUAN PACKAGE MATERIALS CO.LTD

ADDRESS: NG 11 PLANT WUQIAO INDUSTRIAL ZOME, WEST SONGMNAN
ROAD, QIANDENG TOWN, KUNSHAN CITY, JIANGSU PROVINCE,
CHINA 215341

Sample Mame : BO#ANTISLIP TAPE

Manufactuner ¢ KUNSHAMN YUHUAN

Material and Mark : PVC and 80# Quartz Sand

Above information and sample(s) wasfwere submitted and confirned by the client. SG 5, howewver,
assumes no responsibility to venfy the accuracy, adequacy and completeness of the sample
informmation provided by client

Date of Receipt . Sep 23, 2020
Testing Start Date ¢ Sep 23, 2020
Testing End Date © Sep29, 2020
Test result(s) ¢ For further details, please refer to the following page(s)

(Unless othanvise stated the results shown in this test repart refer only to
the sample(s) tested)

Signed for

SGS-.CSTC Standards Technical
Senices Co. , Ltd Xiamen Branch
Testing Center

Bryan Hong
Authorized signatory
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